United States
Environmental Protection
Agency

Technology Transfer

<EPA Sludge
Treatment
and
Disposal

Reduction

Sapemion
) e

SEMINAR HANDOUT
\\ss
W

PART I Introduction and Sludge Processing




SLUDGE TREATMENT AND DISPOSAL

SEMINAR FANDOUT

MAY 1978

INTROCUCTION
AND

SLUDGE PROCESSING

PREPARED FOR
U.S. ENVIRONMENTAL PROTECTION AGENCY
EnvIRONMENTAL RESEARCH INFORMATION CENTER
CinciNNATI, OHIO 45268



SUPPLEMENTAL INFORMATION FOR

PRESENTATION BY JOSEPH B. FARRELL

AT

TECHNOLOGY TRANSFER DESIGN SEMINAR

"SLUDGE TREATMENT AND DISPOSAL"

March 30-31, 1978

Philadelphia, Pennsylvania

iii



SUMMARY OF PROPOSED CRITERIA FOR

SOLID WASTE DISPOSAL FACILITIES*

ACTION: Proposed Rule
COMMENTS: Received until May 8, 1978
[...]
stabilization, however, are quicklime and hydrated 1ime. Not included
are carbonates (limestone or precipitated calcium carbonate) that are

occasionally but erroneously referred to as "1ime."(20)

Quicklime. Quicklime is the product resulting from the calcination
of limestone and to a lesser extent shell. It consists primarily of the
oxides of calcium and magnesium. On the basis of their chemical analyses,
quicklimes may be divided into three classes:

1. High calcium quicklime - containing less than 5% magnesium
oxide, 85-90% Ca0

2. Magnesium quicklime - containing 5 to 35% magnesium oxide, 60-
90% Cal

25



3. Dolomitic quicklime - containing 35 to 40%¥ magnesium oxide,
55-60% Cal

The magnesium quicklime is relatively rare in the United States
and, while avaiiable in a few localities, is not generally obtainable.

Quicklime is available in a number of more or less standard sizes,
as follows:

1. Lump lime - the product with a maximum size of 20.3 cm (8") in
diameter down to 5.1 cm (2") to 7.6 cm (3") produced in ver-
tical kilns,

2. Crushed or pebble lime - the most common form, which ranges in
size from about 5.1 to 0.6 cm (2" to 1/4"), produced in most
kiln types.

3. Granular lime - the product obtained from Fluo-Solids kilns
that has a particulate size range of 100% passing a #8 sieve
and 100% retained on a #80 sieve (a dustiess product).

4. Ground lime - the product resulting from grinding the larger
sized material and/or passing off the fine size. A typical
size is substantially all passing a #8 sieve and 40 to 60%
passing a #100 sieve.

5. Pulverized lime - the product resulting from a more intense
grinding that is used to produce ground lime. A typical size
is substantially all passing a #20 sieve and 85 to 95% passing
a #100 sieve.

6. Pelletized lime - the product made by compressing quicklime
fines into about one inch size pellets or briquettes.

26



Hydrated Lime. As defined by the American Society for Testing and

Materials, hydrated lime is: "A dry powder obtained by treating quick-
lime with water enough to satisfy its chemical affinity for water under
the conditions of its hydration."

The chemical composition of hydrated lime generally reflects the
composition of the quicklime from which it is derived. A high calcium
quicklime will produce a high calcium hydrated lime obtaining 72% to 74%
calcium oxide and 23% to 24% water in chemical combination with the
calcium oxide. A dolomitic quicklime will produce a dolomitic hydrate.
Under normal hydrating conditions, the calcium oxide fraction of the
dolomitic quicklime completely hydrates, but generally only a small
portion of the magnesium oxide hydrates (about S to 20¥%). The compo-
sition of a normal dolomitic hydrate will be 46% to 48% calcium oxide,
33% to 34% magnesium oxide, and 15% to 17% water in chemical combination
with the calcium oxide. (With some soft-burned dolomitic quicklimes,
20% to 50% of the Mg0 will hydrate.)

A "special" or pressure hydrated dolomitic lime is also available.
This 1ime has almost all {(more than 92%) of the magnesium oxide hy-
drated; hence, its water content is higher and its oxide content Tower
than the normal dolomitic hydrate.

Hydrated lime is packed in paper bags weighing 23 kg (50 1b) net;
however, it is also shipped in bulk.

Quicklime is obtainable in either bulk carloads or tanker trucks or
in 36.3 kg (8¢ 1b) multiwall paper bags. Lump, crushed, pebble, or
pelletized lime, because of the large particle sizes, are rarely handled
in bags and are almost universally shipped in bulk. The finer sizes of
quicklime, ground, granular, and pulverized, are readily handled in
either bulk or bags.

27



Lime Storage and Feeding

Depending on the type of lime, storage and feeding can be either in
bag or bulk. For small or intermittent applications, bagged lime will
probably be more economical. In new facilities, bulk storage will
probably be cost effective. -Storage facilities should be constructed
such that dry lime is conveyed to the point of use and then mixed or
slaked. Generally, augers are best for transporting either hydrated or
pebble lime. Auger runs should be horizontal or not exceeding an in-
cline of 30°.

The feeder facilities, i.e., dry feeder and slaking or slurry tank,
should be located adjacent to the stabilization mixing tank such that
lime slurry can flow by gravity in open channel troughs to the point of
mixing. Pumping lime slurry should be avoided. Slurry transfer dis-
tances should be kept to a minimum. Access to feeder, slaker and/or
slurry equipment should be adequate for easy disassembly and main-
tenance.

Mixing

Lime/sludge mixtures can be mixed either with mechanical mixers or
with diffused air. The level of agitation should be great enough to
keep sludge solids suspended and dispense the lime slurry evenly and
rapidly. The principal difference between the resultant lime stabilized
sludges in both cases is that ammonia will be stripped from the sludge

with diffused air mixing. Mechanical mixing has been used by previous
researchers for 1ime stabilization but only on the pilot scale.

With diffused air mixing, adequate ventilation should be provided
to dissipate odors generated during mixing and stabilization. Coarse
bubble diffusers should be used with air supplies in the range of 150-
250 cu m/min per 1,000 cu m (150-250 cfm per 1,000 cu ft) of mixing tank
volume. Diffusers should be mounted such that a spiral roll is estab-
lished in the mixing tank away from the point of lime slurry applica-
tion. Diffusers should be accessible and piping should be kept against
the tank wall to minimize the collection of rags, etc. Adequate piping
support should be provided.

28



With the design of mechanical mixers, the bulk velocity (defined as
the turbine agitator pumping capacity divided by the cross sectional
area of the mixing vessel) should be in the range of 4.6 to 7.9 m/min
(15 to 26 fpm). Impeller Reynolds Numbers should exceed 1,000 in order
to achieve a constant power number.FZ]) The mixer should be specified
according to the standard motor horsepower and AGMA gear ratios in order
to be commercially available.

For convenience, Table 7 was completed which shows a series of
tank and mixer combinations which should be adequate for mixing sludges
up to 10% dry solids, a range of viscosity, and Reynolds number combi-
nations which were as follows:

Max. Reynolds number 10,000 @ 100 cp sludge viscosity
Max. Reynolds number 1,000 @ 1,000 cp sludge viscosity

Table 7
MIXER SPECIFICATIONS FOR SLUDGE SLURRIES

Tank Tank Turbine
Size, Diameter, Prime Mover, HP/ Diameter,

liters meters Shaft Speed, RPM centimeters
18,925 2.9 7.5/125 81
5/84 97
3/56 109
56,775 4.2 20/100 114
15/68 135
10/45 160
7.5/37 170
113,550 5.3 40/84 145
30/68 155
25/56 168
20/37 206
283,875 7.2 100/100 157
75/68 188
60/56 201
50/45 221
378,500 8.0 125/84 183
100/68 198
75/45 239

29



Table 7 can be used to select a mixer horsepower and standard AGMA
gear combination depending on the volume of sludge to be stabilized.
For example, for a 18,925 1 (5,000 gal) tank, any of the mixer-turbine
combinations should provide adequate mixing. Increasing turbine diameter
and decreasing shaft speed results in a decrease in horsepower requirement
as shown.

Additional assumptions were that the bulk fluid velocity must
exceed 7.9 m/min (26 ft/min), dimpeller Reynolds number must exceed
1,000, and that power requirements range from 0.5 to 1.5 HP per 3,785 1
(0.5-1.5 HP/1,000 gal) is necessary. The mixing tank configuration
assumed that the liquid depth equals tank diameter and that baffles with
a width of 1/12 the tank diameter were placed at 90° spacing. Mixing

theory and equations which were used were after Badger(Z]), Hicks(zz)

and Fair.(23)

Raw and Treated Sludge Piping, Pumps, and Grinder

Sludge piping design should include allowances for increased fric-
tion losses due to the non-Newtonian properties of sludge. Friction
loss calculations should be based on treated sludge solids concentrations
and should allow for thickening in the mixing tank after stabilization.
Pipelines should not be less than 5.08 cm (2 in) in diameter and should
have tees in major runs at each change in direction to permit rodding,
cleaning, and flushing the lines. Adequate drains should be provided.
If a source of high pressure water is available (either nonpotable or
noncross-connected potable), it can be used to flush and clean lines.

Spare pumps should be provided and mounted such that they can be
disassembled easily. Pump impeller type and materials of construction
should be adequate for the sludge solids concentration and pH.

Sludge grinding equipment should be used to make the raw sludge
homogenous. Sticks, rags, plastic, etc., will be broken up prior to
lime stabilization to improve the sludge mixing and flow characteristics
and to eliminate unsightly conditions at the land disposal site.

30



A CASE HISTORY OF LIME STABILIZATION

Background

Facilities for lime stabilization of sludge were incorporated into
an existing 3,785 cu m/day (1.0 MGD) single stage activated sludge
wastewater treatment plant located at Lebanon, Ohio. Lebanon has a pop-
ulation of about 8,000 and is located in southwestern Ohio, 48.27 km
(30 mi) northeast of Cincinnati. The surrounding area is gently rol-
ling farmland with a small number of light industries, nurseries, or-
chards, and truck farms.

Major unit processes at the wastewater treatment plant include in-
fluent pumping, preaeration, primary clarification, conventional acti-
vated sludge, and anaerobic sludge digestion. Average influent BOD5 and
suspended solids concentrations are 180 and 243 mg/1, respectively. The
treatment plant flow schematic is shown on Figure 12.

Prior to completing the sludge liming system, the existing anae-
robic sludge digester was inoperative and was being used as a sludge
holding tank. The digester pH was approximately 5.5 to 6.0. Grit and
sand accumulations had reduced its effective volume to 40-50 percent of
the total. Waste activated sludge was being returned to the primary
clarifiers and resettled with the primary sludge. Combined primary/
waste activated sludge was being pumped to the digéster and ultimately
recycled to the primary clarifiers via the digester supernatant. Typical
supernatant suspended solids concentrations were in the range of 30,000
to 40,000 mg/1. When possible, sludge was withdrawn from the digester
and dewatered on sand drying beds.

USEPA made the decision to utilize 1ime stabilization at Lebanon
not only as a full scale research and demonstration project, but also
as a means of solids handling during the period while the anaerobic di-
gester was out of service for cleaning and repair.

31



[43

INFLUENT

PUMP
STATION

Figure

—PRE AERAT

PRIMARY
CLARIFIER

PRIMARY

po—§ CLARIFIER

o

.

SUPERNATANT

pron

-

WASTE ACTIVAT

SLUOGE
WELL

SUPERNATANT

REAERATION
TANK

FINAL
AERATION CLARIFIER
L
AERATION FINAL
CLARFIER
ML
E0_SLUDGE
ANAEROBIC
DIGESTER
SLUDGE
OIGESTED
tu
DRYING
8EDS

FINAL
EFFLUENT

CREEX

2. Treatment Plant Flow Schematic Prior fo Incorporating Lime Stabilization



Revisions to the Existing Wastewater Treatment Plant

Lime Stabilization. The lime stabilization process was designed to

treat raw primary, waste activated, septic tank, and anaerobically
digested sludges. The liming system was integrated with the existing
treatment plant facilities, as shown on Figure 13. Hydrated lime was
stored in a bulk storage bin and was augered into a volumetric feeder.
The feeder transferred dry lime at a constant rate into a 94.6 1 (25
gal) slurry tank which discharged an 8-10% lime slurry by gravity into
an existing 25 cu m (6,500 gal) tank. The lime slurry and sludge were
mixed with diffused air. A flow schematic for the lime stabilization
facilities is shown on Figure 14. Design data are shown in Table 8.

Anaerobic Digester. As previously described, the existing single

stage anaerobic sludge digester was inoperative and was being used as a
sludge holding tank. The digester and auxiliary equipment were com-
pletely renovated and returned to good operating condition which allowed
a comparison of anaerobic digestion and lime stabilization. The digester
was cleaned, a new boiler and hot water circulating system was installed,
and all necessary repairs were made to piping, valves, pumps, and elec-
trical equipment.

The anaerobic digester design data are shown in Table 9.

Table 9
ANAEROBIC DIGESTER REHABILITATION DESIGN DATA

Tank dimensions 15 m (50') dia. x 6.1 m (20') SWD
Total volume 1,223 cu m (43,200 cu ft)
Actual volatile solids 3)
loading 486 g VSS/cu m (0.03 1b VSS/ft
Hydraulic detention time 36 days
Sludge recirculation
rate 757 1/min (200 gpm)
Boiler capacity 2.53 x 102 Joules/hr (240,000
BTU/hr)

33



ve

INFLUENT
PUMP
STATION

BULK
LIME
STORAGE
BIN

PREAERATION PRIMARY
CLARIFIER
—
PRIMARY
- CLARIFIER

B\

|- SLUDGE WELL

FINAL
AERATION CLARIFIER
FINAL
AERATION
CLARIFIER

)

VOLUMETRIC FEEDER
LIME SLURRY TANK

) WATER
DIFFUSED AR o
SLUDGE[ MIXING| FOR MIXING
TANK PRIMARY AND/OR A SUPERNATANT ANAEROBIC
“"WASTE ACTIVATED SLUDGE P DIGESTER
\ e <
ANAEROBIC J
DIGESTED SLUDG
SLUDGE  WELL
8 PUMP 4
TREATED SLUDGE TO
TREATED
SLUDGE TANK_TRUCK FOR

FINAL
EFFLUENT CREEX
SEPTAGE
HOLDING
TANK
SLUOGE
DRYING
8EDS

Figure 13. Treatment Plant Flow Schematic After Incorporating Lime Stabilization




113

:c) SEPTAGE | SEPTAGE HOLD
TANK

ANAEROBIC DIGESTED SLUDGE ?

PRIMARY _SLUDGE 9

WASTE ACTIVATED SLUDGE 2

Y
.

"l BULK LIME i
STORAGE BIN

—VOLUMETRIC FEEDER

—— 1 —LIME SLURRY TANK

TREATED SLUDGE T

-
DIFFUSED AIR__,
FOR MIXING H
SLUDGE
WELL &
\ 7 i
REATED SLU

Figure 14. Lime Stabilization Process Flow Diagram



Table 8
DESIGN DATA FOR LIME STABILIZATION FACILITIES

Mixing Tank
Total volume 30 cu m (8,000 gal)

Working volume 25 cu m (6,500 gal)

Dimensions 3.05mx 3.66mx 2.38 m
(10" x 12' x 7.8")

Hoppered bottom 0.91 m (3') @ 27° slope
Type of diffuser Coarse bubble
Number of diffusers 4

Air supply 14-34 cu m/min (500-1,200 cf/min)

Bulk Lime Storage

Total volume 28 cum (1,000 cu ft)

Diameter 2.74 m (9')

Vibrators 2 ea Syntron V-41
Fill system Pneumatic

Discharge system 15 cm (6") dia. auger
Material of construction Steel

Type & manufacturer Columbian Model C-95

Volumetric Feeder

Total volume 0.28 cum (10 cu ft)
Diameter 71 cm (28")
Material of construction Steel

Type & manufacturer Vibrascrew LBB 28-10
Feed range 45-227 kg/hr (100-500 1b/hr)
Average feed rate 78 kg/hr (173 1b/hr)

36



Table 8 (continued)

Lime Slurry Tank

Total volume 94.6 1 (25 gal)
Diameter 0.61 m (2')

Septic Tank Sludge Holding Tank (septage tank)

Total volume 18.4 cu m (650 cu ft)

Working volume 15 cu m (4,000 gal)

Dimensions 3.66mx1.92mx 2.62 m
(12'x6.3'x8.6')

Mixing Coarse bubble

Number of diffusers 1

Air supply 2.8-8.4 cu m/min (100~300 cf/min)

Transfer Pumps

Raw and treated sludge 1,136 1/min (300 gpm)
Septage transfer pump 379 1/min (100 gpm)

Septage Holding Facilities. Because the Lebanon wastewater treat-

ment plant routinely accepted septic tank pumpings, an 18.4 cu m (5,000
gal) tank was installed to hold septic tank sludges prior to lime treat-
ment. The tank was equipped with a transfer pump which could be used to
either feed the lime stabilization process or transfer septage to the
primary tank influent at a controlled rate.

Ultimate Sludge Disposal. Treated sludges were applied to sand

drying beds, to test plots, and to three productive agricultural sites.
Land spreading operations began in early March and continued through
October. The sludge hauling vehicle was a four-wheel drive truck with a
2.3 cu m (600 gal) tank.

37



Operation and Sampling

Raw sludge, e.g., primary, waste activated, septage or digested
sludge, was pumped to the mixing tank where it was mixed by diffused
air. Four coarse bubble diffusers were mounted approximately 30.5 cm (1
ft) above the top of the tank hopper and 38 cm (1.25 ft) from the tank
[...]
Equipment for thermal conditioning of sludge is manufactured and supplied
in the United States by Envirotech BSP (Porteous system), Zimpro (wet oxidation),
Zurn, and Nichols. Almost all of the equipment for thermal conditioning of
sludge in the United States has been supplied by Zimpro or Envirotech. Mayer
and Knopp“ reported in January 1977, that 70 thermal conditioning plants were
operating in the United States and Canada and 43 others were under construction.

With Air Addition No of Installations
Operating 45
Under Construction 35

Without Air Addition
Operating 25

Under Construction 8
A partial list of thermal conditioning installations is shown in Table 1.

ZIMPRO PROCESS

The Zimpro system is similar to the process illustrated in Figure 1
except that air is also added to the reactor. Basic features of the Zimpro
process are (1) air addition to the reactor for oxidation, improvement of
heat exchange characteristics and reduction of fuel requirements, and (2) use
of sludge-to-sludge heat exchanger.

In the continuous process, the sludge is passed through a grinder which
reduces the size of sludge particles to about one-fourth inch. Sludge and
air are then pumped into the system and the mixture is passed through heat
exchangers and brought to the initial reaction temperature. As oxidation
takes place in the reactor, the temperature increases. The oxidized products
leaving the reactor are cooled in the heat exchanger by the entering cold
sludge and air. The gases are separated from the liquid carrying the
residual oxidized solids, usually in a decant tank, and released through an
odor control unit. The oxidized liquid and remaining suspended solids are
separated in a decant tank. The decant tank underflow may be further dewatered
by several methods; the overflow cooking liquor is recycled to the main plant
or treated by a separate system such as activated sludge, rotating biological
disk or anaerobic filter.



TABLE 1

SIZE AND STATUS OF LARGEST
THERMAL CONDITIONING INSTALLATIONS

Location

Toronto, Ontario
{Ashbridges Bay)

Cleveland, Ohio
(Southerly)

Louisville, Kentucky
Cincinnati, Ohio

(Mill Creek)

Flint, Michigan

Green Bay, Wisconsin
Columbus, Ohio
(Southerly)

Suffolk, Co., New York

Toronto, Ontario
(Lakeview)

Springfield, Massachusetts

Kalamazoo, Michigan

Columbus, Ohio

Toronto, Ontario
(Highland Creek)

Chesapeake-Elizabeth,
Virginia

Hopewell, Virginia
York, Pennsylvania

Billings, Montana

Escondido, California

UC = Under Construction

Status

uc
uc
Operating

(1976)

Operating

Operating

Operating
(1975)

Operating
(1976)

uc

Operating
(1975)

uc

Operating
(1971)

Operating
(1972)

uc

uc

uc
uc

uc

uc

Unit Capacity

No. of Units {gpm)
7 250
5 280
4 250
4 280
3 250
4 150
3 200
2 205
3 125
2 200
3 125
1 200
3 125
1 150
3 150
2 125
2 100
1 100



ENVIROTECH BSP PROCESS

This system was formerly called the Porteous process. The Porteous
process was purchased by Envirotech and various changes have been made in
the system. The basic system components and operation of the BSP system
are similar to the Zimpro process as illustrated in Figure 1. One basic
difference is that air is not injected into the reactor in the BSP system.
The BSP systems also normally employ a water<to-sludge heat exchanger.

OTHER PROCESSES

The Nichols heat treatment system was previously marketed as the Dorr-
Oliver Farrer system. The Nichols process is used at a plant serving York,
Pennsylvania, and there are five installations of the Farrer system in the
United States: San Bernardino, California; Elkhart, Indiana; Port Huron,
Michigan; Glouster, New Jersey; Norwalk Connecticut. There is a Zurn heat
treatment system in Mentor, Ohio which serves an area of Lake County, Ohio.

THERMAL TREATMENT PROCESS SIDESTREAMS

There are both liquid and gas by-products from any thermal conditioning
system. These side streams must be considered in planning for an accurate
comparison with other processes and in design for a properly operating system.

Gas Sidestreams

There are four principal sources of odor resulting from thermal sludge
treatment: (1) vapors from treated sludge storage (decant tank or thickener),
(2) mechanical dewatering system exhaust, (3) exhausted air from working
atmosphere in filter and loading hopper areas, and (4) vapors from strong
liquor pre-treatment devices. The odorous gases produced are simple, low
molecular weight, volatile organic substances, consisting of aldehydes,
ketones, various sulphurous compounds, and organic acids. The odor level
source associated with thermal sludge conditioning is dependent to a high
degree on the total hydrocarbon content. The odor level and hydrocarbon
content are highest in off-gases from the heat treated sludge solids
separation units, 1i.e., decant tank or thickener and mechanical dewatering
systems.

Off-gases are best controlled by use of incineration, adsorption, or
scrubbing (or some combination of these processes).

1. Water Scrubbing Plus Incineration - For high hydrocarbon air streams,
the highest degree of odor control can be obtained by water scrubbing followed
by incineration. The scrubbing portion of this system consists of a packed
bed unit which uses plant effluent water at rates of 20 to 30 gpm per 1,000
cfm. The incineration portion of this system can be either direct flame
incineration at 1,500°F or catalytic incineration at 8009F. The oxidation
catalysts that are commonly used in catalytic incineration are supported
platinum or palladium materials.




2. Water Scrubbing Plus Adsorption - In scrubbing methods, the odorous
substances are removed by solubilization, condensation, or chemical reaction
with the scrubbing medium. Scrubbing media that are commonly used for odor
control are potassium permanganate, sodium hydroxide, or scdium hypochlorite.
Two to four pounds of potassium permanganate are required per pound of hydro-
carbon removed. In the adsorption method, substances are removed from the
odorous gas stream by adsorption on activated carbon or silica gel. The
activated carbon or silica gel must be capable of regeneration, usually by
steaming. High hydrocarbon sources can be treated in an odor control system
composed of a water scrubber followed by an activated carbon adsorption unit.
The water scrubber is the same as that described above. The carbon adsorption
unit is a multiple bed adsorber that is sized to minimize the required number
of steam regenerations. Normally, the carbon bed would be sized so that only
one steam regeneration per day would be required. Treating a 1,000 cfm gas
stream would require a dual bed carbon system containing 1,800 pounds of carben
per bed. This sizing would permit an adsorption cycle of 24 hours. After
a 24 hour adsorption time, the second carbon bed would ve placed in the
adsorption cycle and the spent bed would be steam regenerated. The regenera-
tion cycle requires low pressure steam at a maximum of 50 psig for a period
of one hour. The steam and desorbed organic compounds from the bed are
condensed and collected. The aqueous condensate is returned to the head
of the treatment plant and the liquid organic phase is incinerated.

3. Multiple Scrubbers - A third option for treating high hydrocarbon
sources is a multiple scrubber system. The multiple scrubber system would
contain at least two and preferably three scrubbing stages. In all cases,
the first scrubbing stage of the system should be water scrubbing using plant
effluent at a rate of about 27 gpm per 1,000 cfm. The second and third
stages should be chemical scrubbing using a combination of scrubbing media
selected from 5 percent sodium hydroxide, 3 percent sodium hypochlorite,
and 3 percent potassium permanganate. The potassium permanganate solution
effects the highest degree of hydrocarbon reduction and, hence, the highest
odor reduction. One of the most effective multiple scrubber systems consists
of three stages utilizing plant effluent, 5 percent sodium hydroxide and
3 percent potassium permanganate.

LIQUID SIDESTREAMS

The liquid (cooking liquor) containing materials solubilized during heat
treatment of sludge may be separated from the solids (1) during storage in
decant tank, thickener, or lagoon, and (2) in the dewatering step using a
vacuum filter, centrifuge, filter press, sand drying bed or other method.

The following tabulation shows some of the substances present in
thermal treatment liquor and the general ranges of concentration.



Concentration Range

Constituent mg/l (except color)
Suspended Solids 1060 - 20,000
Chemical Oxygen Demand 10,000 - 30,000
Biochemical Oxygen Demand 5,000 - 15,000
Ammonia Nitrogen 500 - 700
Phosphorus 150 - 200
Color, units 1,000 - 6,000

The composition of thermal treatment liquor varies widely depending
upon sludge composition and reactor operating conditions. For a given reactor
temperature, increasing the reactor detention time will generally increase
the concentration of soluble organic material in the cooking liquor. Heat
treatment can normally be expected to solubilize from 40 to 70 percent of the
sludge biomass. As much as 60 to 70 suspended solids in waste activated
sludge were solubilized in heat treatment pilot tests in Los Angeles.®

The character of the cooking liquor is somewhat uncertaln and the subject

of some debate. The statement in the EPA Sludge Manuall quoted previously

is that, "aAbout 20 to 30 percent of the COD is not biodegradable in a 30-day
period"”. Based on pilot scale heat treatment studies of mixed primary and
waste activated sludge, Erickson and Knopp estimated that the soluble non-
biodegradable COD was 7 percent of the total cooking liquor COD. Laboratory
tests by Stack, et al., 8 indicated that about 40 percent of organics in the
cooking liquor from heat treatment of waste activated sludge were resistant

to biological oxidation.

The EPA Sludge Manual quoted previously, states, "Based on BODs and
solids loadings, the liquor can represent 30 to 50 percent of the loading
to the aeration system."” Boyle and Gruenwald reported that the heat treat-
ment recycle liquor BOD contributed approximately 21 percent of the BOD
entering the Colorado Springs, Colorado plant. Studies by Haug, et al.
indicated that recycle of cooking liquor in the Hyperion plant at Los Angeles
would increase the oxygen demand on the aeration system by about 30 percent.

Thermal treatment liquor can be treated by recycle to the main treatment
plant or by separate treatment systems such as activated sludge, rotating
biological disks or anaerobic filters.

1. Recycle to Main Plant - Thermal treatment liquor often is recycled
through the main treatment plant, being added to the raw sewage or primary
effluent. This places an additional load upon the system principally in
the form of oxygen demand, suspended solids and color. In most cases the
color and COD of the final effluent will increase. The effects of recycle
can be mitigated to some extent by storing thermal treatment liquor and
returning it to the treatment plant at a uniform rate or during off-peak
hours.




2. Separate Treatment and Disposal - Another method for handling liquors
is to treat the sidestreams separately with no return of any liquor to the
main treatment plant. Sometimes digester supernatant and waste activated
sludge are combined with the thermal treatment liquor for separate processing;
one example of this method is the installation at Indio, California where
aerated lagoons with long retention provide satisfactory results. Lagoon
effluent is blended with plant effluent for discharge.

3. Separate Treatment Prior to Recycle — In order to reduce the load
on the main treatment plant and maintain final effluent quality, cooking
liquor is often treated separately prior to recycle to the main plant, Plain
aeration, extended aeration, and activated sludge treatment have been used
for pretreatment of cooking liquors. BOD reductions by conventional activated
sludge pretreatment of liquors have been reported as high as 90 percent.
It may be necessary to collect and deodorize aeration basin off-gases.

10



THERMAL CONDITIONING COSTS

Thermal conditioning of sludge affects the cost of other treatment plant
processes, decreasing some and increasing others. Total cost includes direct
capital, operating, and maintenance costs for sludge handling plus or minus
the indirect net cost effect of sludge handling on other treatment plant
processes. Added costs resulting from heat treatment include: (1) cooking
liquor treatment, and (2) treatment of odorous off-gases. Potential cost
savings include reduction in subsequent sludge treatment and disposal costs
because of improved sludge dewatering.

An unpublished draft report for EPAlC presents detailed cost estimates
for thermal condirioning and sidestream treatment. Costs were based on data
from several sources including operating plants, published literature,
manufacturers data and engineering estimates. The following cost information
was developed for thermal conditioning systems (does not include costs for
sidestream treatment):

1. Capital costs for thermal systems vary from about $50,000
per gpm of thermal treatment system capacity for a 10 gpm
system to $10,000 per gpm for a 200 gpm system.

2. Typical fuel requirements are 900 to 1,000 Btu per gallon for
systems that do not employ air addition and 300 to 600 Btu per
gallon with air addition.

3. Average electrical energy consumption averaged 22 Kwh per 1,000
gallons for plants with air addition and !0 Kwh per 1,000 gallons
without air addition.

4. Operation and maintenance labor constitutes a significant fraction
of overall costs, ranging from 6,000 hours per year for a 10 gpm
system to 20,000 hours per year for a 200 gpm system.

5. Costs for materials and supplies range from $5,000 per year for
a 10 gpm system to $20,000 per year for a 200 gpm system.

The following cost information is related to indirect costs for treating
sidestreams:

1. 1Increased capital costs primarily result from the need to increase
aeration tank volume and air supply capabilities.

2. Increased energy is required for aeration capacity required io
treat the recycled liquor.

3. TIncreased labor is required for maintaining and operating the
additional aeration capacity and related settling and pumping
systems.

11



Costs for treating the off-gas from the thermal treatment system typically
constitutes 5 to 10 percent of the total costs for thermal treatment. Carbon
adsorption is the most costly technique for odor control. Incineration is
most economical in smaller plants and chemical scrubbing in larger plants.

Based on unit costs of $7 per hour for labor, $0.03 per kwh for electric-
ity, and $2.80 per million Btu and amortization of capital costs over 20 years
at 7 percent interest, the following typical costs for thermal conditioning
were determined (all costs are dollars per ton of dry solids processed):

Sludge CONSTRUCTION COSTS O & M COST
Ton/Day Direct Indirect Total Direct Indirect Total Total
1 97.53 4.11 101. 64 150.14 4,93 155.07 256.71
5 30.79 3.18 33.97 46.46 3.67 50.13 84.10
10 21.45 2.93 24.38 32.52 3.50 36.02 60.40
50 12.20 1.83 14.03 19.10 2.99 22.09 36.12
100 10.96 1.98 12.94 16.58 2.87 19.45 32.39

The March 1975 national average construction costs for thermal condition-
ing are shown on Figure 3. These costs include feed pumps; grinders; heat
exchangers; reactors; boilers; gas separators; air compressors where applicable;
decanting tanks; standard odor control systems; and piping, controls, wiring
and installation services usually furnished by the equipment or system manu-
facturer. Not included in the basic thermal treatment costs are buildings:
footings; piping; electricl work and utilities not supplied by the equipment
manufacturer; sludge storage and thickening prior to thermal treatment;
sludge dewatering, incineration or disposal: land: and engineéring fees.

In escalating costs to later dates, it should be considered that the escala-
tion determined from the EPA-STP index may not adequately reflect the